b

38

0013

Industrial Sewing Machines




8_1 Main Frame and Cutter ........................................................................ 8
8-2 S0lid Feed MeChaniSm =« cxeerrerrrerrmiiiiies e RERTPRTE: 1 0
8-3 Solid Tensioner - -crstreemrrrrrrermiiann, A R R R R Y e 12




Thank you For purchasing a Kansai Special BK-20 belt loop cutting attachment.
This ,unit is designed to operate with the Kansai Special DVK-1702B, DVK-
1702BK, B-2000, or B-2000C machines. It may be coupled with a newly purch-
ased machine or it may be coupled with a machine in current operation. The
BK-20 has a maximum production rate of 200 pieces per minute, dependant
upon the length of the belt loop.

1.

1) Power source : Available in the following voltages : (all A.C. single phase) :
100V, 115/120V, 200V, 220/24OV

2) Motor : 25 watt output :

3) Installation style : Directly on the tabletop or separate table

4) Cutting rate (production rate) : up to 200 cuts per minute

5) Size range of belt loops : From 50 to 150mm (2 to 6 inches)

6) Maximum cutting width : 30mm "

7) Production counter : From 0 to 9999 pieces-

1) BK-20 cutting head
2) Tensioner

3) Acrylic safety cover
4) Mounting plate

5)

Hardware : M4 X8 Bolt 2 Pieces
M5X10 Bolt 2 Pieces
M6X15 Bolt 4 Pieces
M6 X 55 Bolt 4 Pieces
M4 Nut 2 Pieces
M6 Nut 4 Pieces
M6 Washer 4 Pieces



3. Assemb installation

Assemble the unit according to the following simple directions, using figure 1 as a

guide: -

1) Attach the mounting plate to the tabletop using the M6 X 55 bolts, M6 washers,
and M6 nuts supplied. The position of the unit is determined by the position of
the 4 mounting holes which must be drilled in the tabletop as shown in figure 4.

2) Attach the cutting head to the far end of the mounting plate using the M6X15
screws supplied.

3) Attach the tensioner to the mounting plate between the machine head and the
cutting fiead using the M5X10 screws supplied.

4) Fasten the acrylic safety cover to the front cover using the M4 nuts and the M4
X 8 bolts supplied.

5) Connect the power cord.

Fig 1 ’




4. Belt lop

1) Making sure that the BK-20 cutting head is switched off, sew out approximately
1 metre.(3 feet) of belt loop material.
2) Set the belt loop material through the tensioner and cutting head following the

path shown in figure 2.

Fig 2

) e g 0
0% | e

1) Switch on the power.
2) Sew as usual. The BK-20 will follow the sewing rate of the machine.

Note

As a safety feature, the BK-20 cutting head will not operate if the front cover is
not fully latched closed.

Also, the BK-20 is equipped with a tension meter which automatically stops the cut-
ting operation if the supply of belt loop material is stopped (i. e. the BK-20 stops
cutting when the sewing is finished).



_ 3) To adjust or change the cutting length, follow the procedures below:

A. Switch off the power.

B. Loosen the nut (“1", Fig. 3) and turn the adjusting screw (“2”, Fig. 3) right or
left to set the desired length of cut. Turning the screw to the right (clockwise)
increases the length of cut. Turning the screw to the left (counterclockwise) de-
creases the length of the cut.

Retighten the nut. Note: never operate the BK-20 while this nut 1s loose.

Shut the front cover and switch on the power.

Sew a bit of belt loop material and allow the BK-20 to cut two or three pieces
of belt loops. Measure the length of the pieces to determine if the length 1s

correct.
F. Repeat procedures A through E until the desired belt loop length is attained.

OO

(FigS

.



4) Proceed sewing as usual. The BK-20 will follow the speed of the sewing head up
to a maximum rate of 200 pieces per minute.

o) for safety reasons, do not operate the BK-20 without material.

6) To maintain record of the production quantity, reset the production counter to
“Q000" -at the start of the operation.

6. Productic ,'* calculations

i

; The following calculation will allow you to determine your production rate according
9 to the machine speed, the stitch density or stitch length, and belt loop cut length.

Calculate the pra rate as follows:

Step 1.
Machine speed (stitches per minute) . , .
; : : : — = Sewn unit length (inches per minute
Stitch density (stitches per inch) _ - . 2 )
Step 2. =
@ Sewn unit length (inches per minute) Prodmeilon dy i it
= = : ; = Pro 10n leces per minute
' Loop cut length (inches per piece) 2 iR 8
Example:

If the machine speed is 4,000 rpm, the stitch density is & stitches per inch, and
the belt loop cut length is 3.5 inches:

4,000 stitches per minute
& stitches per inch

500 inches per minute

500 inches per minute 143 pi —
5 : = leces per minute
3.5 inches per piece 7 &




3- ¢ 9Dia
_O_woﬂm $ 26Dia, 5Deep

4035 . S
m_ / %\
A
- 155 / 65
) S &)
o Y @Jﬂ /. 30 p,.,m :
(5
7) & ol ®
c Needle Bar Center——» A \,/l
2 &Y SANRD
it swv\
% /wq N\ =) > 20 o
© o
— |_L. R1.5
(478.8) (63.2) wﬁ 0
45 | 65 j 0 3
[ap]
S 65 |30
4
= s |= Ty
lnbv NS W\ = 5 %wo, -
Q < N ™ o mw)\ﬁ.l £ .
& z %
= 2 |
- { xc/ .
n
N~

165 255 / 383
1180 /

/ 4- ¢ 9Dia

—O_moﬂm ¢ 21Dia, 5Deep

>

Fig 4

All dimensions given in millimetres.

Note




BK—20

BELT LOOP CUTTER

PARTS LIST




8-1 Main Frame and Cutter




No. Part No. Part name o % Q, ty
1 52-1860-0 Frame * 1* ] 1
2 52-2450-0 Base plete FETEHIL — b 1
3 52-1880-0 Cover (ass'y) BHiN— (#8) 1
4 52-1890-0 Front panel HiE A7 /5— 1
5 87-1770-0 " Cap bolt ¥ vy THRIL b 4
6 88-1570-0 Nut F v b 2
7 84-5740-0 Cap bolt * vy THRIL K 2
8 52-1800-0 Tape guide wHAFE 1
9 84-6610-0 Screw mx< 4

10 52-3870-0 Guide plete wHTRT 1

11 52-3860-0 Lower knife base FTAZXEE 1

12 84-5790-0 Screw x U 2
13 52-2880-0 Lower knife TAR 1
14 52-1940-0 Switch ==X yF 1
15 87-1230-0 Cap bolt ¥y TR 6

16 52-1840-0 Shooter cover Y a—=R—HIN— 1

17 87-2130-0 Cap bolt F vy TR B 1
18 52-1580-0 Shooter Ya—H"— 1
19 87-2130-0 Cap bolt Xy TR 3
20 87-2430-0 Cap bolt * 4y TR b 4

21 75-4460-0 Washer oy 4 — 4

S22 88-1660-0 Nut F+ v bk 4
23 52-1870-0 Base bracket N—=2TS545 vy b 1
24 87-1710-0 Cap bolt ¥ THRILB 4
25 52-1900-0 Stand screw TR L 4
26 81-7040-0 _ Bushing Ty 2
27 52-1730-0 Upper knife shaft EAZRUH T v v 1
28 52-2750-0 Upper knife EAZ 1
29 52-1720-0 Upper knife arm A ZLEE 1
30 84-6010-0 Screw E 2
31 79-0760-0 Spring AN 1
32 52-1820-0 Screw AZBLRY 1
33 '52-1690-0 Rod end R Oy KT K CH) 1

34 52-1700-0 Turn buckle PEREP RV E YA 1

35 §2-1710-0 Rod end L Ov FI> K (%) 1

36 88-1660-0 Nut F bk 1

37 88-1610-0 Nut +v b (ExD) 1

38 87-1730-0 Cap bolt * 4y THRIL b 1

39 75-4580-0 Washer Dy 1

40 87-1880-0 Cap bolt X 4y THRIL K 1

41 87-1400-0 Cap bolt F* oy TR K 1

42 88-1370-0 Nut + v b 1

43 52-2440-0 Wire Hrol-a—53RH R 1

44 52-1850-0 Counter plte hya2—TFZ44y b 1
45 08-3230-0 Counter AY R — 1
46 87-8440-0 Screw FZRAFY 4
47 52-3540-0 Switch bracket A4y FTS5ry b 1
48 87-1940-0 Cap bolt x4y THKILE 2

49 52-1940-0 Switch AAvF 1

50 53-1640-0 Relay 1)L —(100~110V A) 1

51 53-1650-0 Relay 1)L — (200~220 V F) 1

52 53-1660-0 Socket Aoy b 1

53 53-1670-0 Metal fittings Ri5£E 1

54 87-1330-0 Cap bolt * o THRIL B 2

55 87-1400-0 Cap bolt * o TR B 2

56 52-1990-0 Limit Switch 4 7= 8 Ve 1

57 52-0430-0 Bbracket 7559 b 1

58 75-2240-0 Washer Tyl — 2

59 88-1370-0 Nut +v b 2

60 87-1230-0 Cap bolt * v TR B 2

61 52-1960-0 L,S housing W T 1

62 53-1800-0 Fuse b2 — X (100~110V H) 1

63 53-1810-0 Fuse E 2 — X (200~220V ) 1

64 53-1790-0 Fuse folder o — R H— 1

65 87-1230-0 Cap bolt F vy TR B 1




8-2 Solid Feed Mechanism

10



No. Part_No. Part name LT % Q, ty
1 52-1450-0 Adjust plate PO AT —h 1
2 52-1480-0 Lock screw Oy 73y 1
3 52-1470-0 Drive arm EREN T — L 1
4 52-1460-0 Adjustable screw TFIeAbRY 1
5 52-1500-0 Roller B—2— 1
6 91-8770-0 Needle bearing Z— KWANXT Y 1
7 52-1770-0 Bushing Tl 3
8 88-1660-0 Nut + v b 2
9 88-1570-0 Nut + vk 2
10 87-1810-0 Screw * ¥ 13
11 52-1650-0 Timing pulley A [AZILTT—)— A 1
12 52-1610-0 Drive shaft BREHS + 7 b 1,
13 91-8760-0 Ball bearing =T 6
14 52-1660-0 Timing belt (S) FAI TNk 1
15 52-1640-0 Timing pulley B A1 97—-1)— B 1
16 52-1930-0 Bracket AN—=BITS4H v b 1
17 87-1230-0 Cap bolt F vy THIL B 2
18 52-1680-0 Link A AERENY) 7 1
19 52-1550-0 Timing pulley (large) QA Td T =K 1
20 52-1620-0 Shaft FE v 7k ' 1
21 52-1670-0 Timing belt (L) AL ZFNIL R K 1
22 75-5760-0 Collar AsH S — 7
23 93-2020-0 Stop ring ERZ1E % 3
24 52-1560-0 Dancing plate w®YFTL— b 1
25 52-1570-0 Shaft TEENERS S v+ T b 1
26 87-2450-0 Cap bolt X 4oy THRIL B 2
27 93-2230-0 Stop ring EF;IE & 3
28 79-9120-0 Cover latch spring BDIN—Z TV TINR 1
29 87-1770-0 Cap bolt F v THEI K 1
30 25-5010-0 Cover stop screw HAIN—=Z by TZY 1
31 52-1510-0 Roller supporter rO—-s—HR—4— 1
32 52-1520-0 Joint shaft RPN IR 1
33 52-1490-0 Width adjust roller ERHE0 -5 — 4
34 84-3610-0 Screw *x U 2
35 79-0770-0 Spring +tOo—5 -5k /N2 2
36 87-2030-0 Cap bolt * vy FHEIL K 1
37 52-1790-0 Pin N E 1
38 52-1590-0 Upper roller EO—3— 1
39 52-1830-0 Shaft rO-5 -S4 b 1
40 87-2460-0 Cap bolt F v v TR b 1
41 87-1390-0 Screw *x v 4
42 52-2430-0 Shaft IW—TIRRE S + 7 b 1
43 52-1630-0 Roller shaft O0=-3—2+7 h 1
44 52-1600-0 Feed roller ™ it 1
45 52-2840-0 Timing pulley (S) BAILTT—1)— i 1
46 52-0400-0 One-way clutch D011 75vF 1
47 52-1530-0 Shaft EO-5—HLvT b 1
48 75-1350-0 Collar hS5— 1
49 84-5210-0 Screw g * U 1
50 52-246 Induction motor 149 q3F—4%— 200V 1

52-249 Induction motor 1493 F—5— 220V 1

52-247 Induction motor 147532 F—42— 100V 1

52-248 Induction motor T8 32F—2— 115V 1

51 MT-135 Gear box ¥F¥yY—aFKu o R 1
52 MT-140 Capacitor a2 F 4 — 200V . 1
MT-141 Capacitor O F 4 — 220V 1

MT-142 Capacitor L F 44— 100V 1

MT-143 Capacitor J-Ft— 115V 1

55 52-1980-0 Limit switch TAIOXA v F 1
56 87-1400-0 Cap bolt * 4y THEIL b 2
57 52-1920-0 LS Bracket LST 54 v b 2
58 87-1770-0 Cap bolt vy 7RI 2
59 87-2140-0 Cap bolt oy THRIL B 1
60 52-0410-0 Collar TSIy FHNS — 1
61 52-0420-0 One-way clutch e S 1

11



—

. 8-3 Solid Tensioner

A 4

ok e e G I L L G & &

LL

¢ C £ - A A

12



I EERE i EEEE F RS

3
3

)

)

)

¥ ¥

No. Part No. Part name & Q,ty
1 52-0350-0 Roller cover B—=3—Ah/— 1
2 52-0270-0 Bracket Joruk 1
3 52-0380-0 Adjust collar ADJAZ — 1
4 87-1810-0 Screw M4xkOtEy b 2
5 88-1460-0 Nut M4+ -y b 1
6 87-1280-0 Cap bolt X vy TR b 2
7 87-9030-0 Cap bolt vy THEILE 1
8 52-0260-0 Spring T g0/ % 1
9 52-0280-0 Housing Ay R 1
10 52-0370-0 Bushing MZ o F— 1

11 52-0300-0 Shaft Yy 7k 1

12 75-5770-0 Washer P N R 1
13 52-0310-0 Swing arm AATT— LA 1
14 88-1570-0 Nut + b 2
15 52-0320-0 Roller shaft O——+7 2

16 93-2110-0 Shop ring EfziE & &R 4
17 75-4460-0 Washer Ty e— 1
18 | 87-2130-0 Cap bolt * 1y THIL K 3
19 52-03840-0 Roller disk A—5—-F1 X7 2

20 52-0330-0 Roller H—3— 2

21 52-0390-0 Front panel 02 kSR 2

22 - 87-1770-0 Cap bolt F o4y TR b 4

23 | 88-1360-0 Nut Fu b 2

24 52-0360-0 L.S collar LSAHZ 1+ — 2

25 52-1980-0 Limit sgv_lf::_h DIvbhbASvF 1

26 52-1960-0 L.S housing LSENY L4 1

27 87-1270-0 Cap bolt * vy TKILb 2

i)
T8y LN

13




o"rélefo MFG. CO., LTD.
HEAD OFFICE

467, 'thtobashu Sumida-ku, Tokyo 130, Japan
Tel: (03) 3635-5121 Fax: (03) 3635-5123
OKAYAMA OFFICE ' :
Village Okuda 1F, 24-19, Okuba-Honmachi Okayama-city 700, Japan
Tel: (0862) 32-9120 Fax: (0862) 22-8292 :
KANSAI SPECIAL U.S.A. CORP. ]

40 Gotham Parkway Carlstadt N.J. 07072 U.S.A.

el : (201) 460-0350 Telex: 219449 (KSPCUR) Fax: (201) 460-1633
KANSAI SPECIAL EUROPE G.M.B.H.

Wah|er«ﬁ8trasse 37 4000 Dusseldorf, 30 GERMANY i
,Tel 10211 658020 Telex ~8586555, KSWGD Fax: 0211-6581529

- IMC2; Block No.2606, Unkapani, Istanbul, TURKEY
Tel: (1)52?—8230 Fax : (1)5627-6317

,‘,“MORIMOTO MFG. (H.K.) LTD. :
1203-207 G/F, Lai Chi Kok Road, Sham Shui Po, Kowloon, Hong Kong
T I'*}379183579 Teiex 3116? MORHK HX Fax: 3-7891707 :
MQRIM,T;O MFG (H K) LTD. SINGAPORE REP. OFFICE.“ i

' Parade Central #10-01 Parkway Builders, Centre Smgaporh
3457576 Telex RS25138 A/B: MMSPL Fax: 3449603 -

- KANSAI SPECIAL EUROPE G.M.B.H. TURKEY - LIAISON QFFICE

)

L
e e i T B

)

)

PUB. NO. |IM-BK92(E)
PRINTED IN JAPAN.

)

L EARER S L e [y = I e Y P A G P




